Wacker Neuson DS720 Parts Manual

Brand
Wacker Neuson
Model
DS720
Type
Parts Manual
www.wackergroup.com
0008203 128
11.2007
Vibratory Rammers
Vibrations-Stampfer
Vibroapisonadores
Pilonneuses
DS 720
Parts Book
Ersatzteile
Lista de Repuestos
Liste de Pièces de Rechange
A nameplate listing the Model Number, Item Number, Revision, and Serial Number is
attached to each unit. Please record the information found on this plate so it will be available
should the nameplate become lost or damaged. When ordering parts or requesting service
information, you will always be asked to specify the model, item number, revision number,
and serial number of the unit.
Ein Typenschild mit Typ, Artikelnummer, Version und Maschinen-Nummer ist an jedem
Gerät angebracht. Die Daten von diesem Schild bitte notieren, damit sie auch bei Verlust
oder Beschädigung des Schildes noch vorhanden sind. Der Typ, die Artikel-Nummer, die
Versions- Nummer und die Maschinen-Nummer sind bei der Ersatzteilbestellung oder
Nachfragen bezüglich Service-Informationen stets erforderlich.
Una placa de identificación con el modelo, número de referencia, nivel de revisión y número
de serie ha sido añadida en cada máquina. Favor de anotar los datos en la placa en caso
de que la placa de identificación sea destruida o perdida. En todos los pedidos para
repuestos necesita siempre el modelo, el número de referencia, el nivel de revisión y el
número de serie de la máquina en cuestión.
Une plaque signalétique mentionnant le modèle, le numéro de référence, le niveau de
revision et le numéro de série est fixée sur chaque machine. Veuillez noter les informations
relevées sur cette plaque de façon à ce qu’elles soient toujours disponibles si la plaque
signalétique venait à être perdue ou endommagée. Lorsq ue vous commandez des pièces
détachées ou vous sollicitez des informations après-vente, on vous demandera toujours de
préciser le modèle, le numéro de référence, le niveau de revision et le numéro de série de
la machine.
My machine’s numbers are / Die Nummern meines Gerätes sind /
Los números de mi máquina son / Les numéros de ma machine son :
DS 720
Nameplate
Typenschild
Plaque signalétique
Placa de Identificación
0008203 - 128
3
Part Numbers appearing in boldface type are recommended spare parts. This means that
these parts are subject to wear under normal operating conditions and may require periodic
service or replacement. It is recommended that these items be stocked to meet the
expected service requirements of this model. Actual stocking quantities of these and other
parts used in more extensive repairs will depend on the service practices of each customer.
Bei den in den Ersatzteillisten fettgedruckten Nummern handelt es sich um empfohlene
Ersatzteile. Dies bedeutet, daß diese Teile bei normalen Anwendungsbedingungen
natürlicher Abnutzung ausgesetzt sind und gelegentlich ersetzt oder überarbeitet werden
müssen. Es wird geraten, diese Teile auf Lager bereit zu haben, um für Service-Arbeiten an
diesem Gerät vorbereitet zu sein. Lagerbestände für diese und andere Teile, welche für
ausgiebigere Reparaturarbeiten benötigt werden, können je nach Service-Gewohnheiten
der einzelnen Kunden variieren.
Los números de partes en negritas en las Listas Ilustradas de Partes son los repuestos
recomendados, ésto quiere decir que estas partes se desgastarán bajo circunstancias de
funcionamiento normales y pueden requerir servicio periódico o su reemplazo. Se
recomienda que el cliente mantenga un abastecimiento adecuado de estas partes para
poder satisfacer la demanda requerida por el servicio a la máquina. La cantidad de
repuestos que el cliente necesitará para reparaciones dependerá de la póliza de servicio de
cada cliente.
Les numéros de pièces imprimés en caractères gras dans les Listes des Pièces Détachées
de ce manuel sont les pièces détachées recommandées par la Wacker. Cela veut dire que
ces pièces sont sujettes à usure dans des conditions de travail normales et peuvent
nécessiter de l’entretien ou leur remplacement. Nous recommandons que vous disposez
d’un stock de ces pièces pour pouvoir satisfaire la demande d’entretien de cette machine.
Le client doit decider lui-même de la quantité exacte de pièces de rechange qu’il disposera
dans ses stocks.
Part Numbers - Boldface
Fettgedruckte Artikelnummern
DS 720
Números de partes en negritas
Numéros de pièce - en caractères gras
4
0008203 - 128
Machine cpl.
Maschine kpl.
Máquina compl.
Machine compl.
8
Ramming Shoe Kit
Stampfeinsatz
Placa de Pisón
Sabot de Frappe
12
Ramming Shoe Kit
Stampfeinsatz
Placa de Pisón
Sabot de Frappe
14
Ramming System
Stampfsystem
Sistema Apisonador
Systéme du Pilon
16
Fuel Tank cpl.
Kraftstofftank kpl.
Depósito de Combustible compl.
Réservoir de carburant compl.
18
Air Cleaner
Luftfilter
Filtro del Aire
Filtre à Air
20
Crankcase cpl.
Kurbelgehäuse kpl.
Cárter compl.
Carter compl.
22
Spring Cylinder cpl.
Federzylinder kpl.
Cilindro de Resorte compl.
Cylindre de Ressort compl.
24
Labels
Aufkleber
Calcomanias
Autocollants
26
Engine cpl.
Motor kpl.
Motor compl.
Moteur compl.
29
Diesel Engine cpl.
Diesel-Motor kpl.
Motor Diesel Cpl.
Moteur Diesel Cpl.
30
Starter cpl.
Starter kpl.
Arrancador compl.
Démarreur compl.
32
Crankcase cpl.
Kurbelgehäuse kpl.
Cárter compl.
Carter compl.
34
Crankshaft
Kurbelwelle
Cigueñal
Vilebrequin
38
DS 720
Table of Contents
Inhaltsverzeichnis
Indice
Table des matières
0008203 - 128
5
Governor Lever
Reglerhebel
Palanca del Gobernador
Levier Régulateur
42
Fuel Limiting Device
Kraftstoffbegrenzer
Limitador de Combustible
Limiteur d'Essence
44
Cylinder Head
Zylinderkopf
Culata
Culasse
46
Injection Valve
Einspritzventil
Válvula Inyectora
Soupape d'Injection
50
Gasket Set
Dichtungssatz
Juego de juntas
Jeu de joints
54
Fan Cover
Gebläsedeckel
Tapa del Ventilador
Couvercle du Ventilateur
56
Table of Contents
Inhaltsverzeichnis
DS 720
Indice
Table des matières
6
0008203 - 128
DS 720
Table of Contents
Inhaltsverzeichnis
Indice
Table des matières
0008203 - 128
7
Ref.
Pos.
Part No.
Artikel Nr.
Qty.
St.
Description
Beschreibung
Descripción
Description
Measurem./Abm.
Torque/Drehm.
Norm
Sealant
Schmierstoff
25 0105056 2
Shockmount
Puffer
Amortiguador
Silentbloc
M30 x 20
26 0058498 1
Plate
Plate
Plate
Plate
27 0087023 2
Screw
Schraube
Tornillo
Vis
M8 x 22
25Nm/18ft.lbs
28 0058381 8
Lock washer
Federring
Federring
Rondelle de ressort
6
29 0011553 8
Screw-socket head
Sechskant-Schraube
Tornillo hueco
Vis à six-pans creux
M6 x 16
17Nm/12ft.lbs
30 0010368 2
Lock nut
Sicherungsmutter
Contratuerca
Contre-écrou
M6
31 0118693 1
Cable
Kabel
Cable
Câble
32 1005118 2
Flat steel washer
Scheibe
Arandela
Rondelle
33 0118112 1
Plate
Platte
Placa
Plaque
34 0102274 2
Shockmount
Puffer
Amortiguador
Silentbloc
DS 720
Machine cpl.
Maschine kpl.
Máquina compl.
Machine compl.
0008203 - 128
11
Ref.
Pos.
Part No.
Artikel Nr.
Qty.
St.
Description
Beschreibung
Descripción
Description
Measurem./Abm.
Torque/Drehm.
Norm
Sealant
Schmierstoff
4 0118107 1
Ramming Shoe Kit
Stampfeinsatz
Placa de Pisón
Sabot de Frappe
330mm/13in
9 0031565 6
Lock washer
Federring
Federring
Rondelle de ressort
A12
11 0011421 6
Hex head screw
Sechskantschraube
Tornillo
Vis à tête hexagonale
M12 x 40
79Nm/58ft.lbs
DS 720
Ramming Shoe Kit
Stampfeinsatz
Placa de Pisón
Sabot de Frappe
0008203 - 128
13
Ref.
Pos.
Part No.
Artikel Nr.
Qty.
St.
Description
Beschreibung
Descripción
Description
Measurem./Abm.
Torque/Drehm.
Norm
Sealant
Schmierstoff
1 0111461 1
Air cleaner cover cpl.
Deckel-Luftfilter kpl.
Tapa-filtro del aire compl.
Couvercle-filtre à air compl.
2 0095294 1
Prefilter element
Vorfilterelement
Elemento del prefiltro
Elément du prénettoyeur
3 0114792 1
Air filter
Air filter
Air filter
Air filter
DS 720
Air Cleaner
Luftfilter
Filtro del Aire
Filtre à Air
0008203 - 128
21
Crankcase cpl.
Kurbelgehäuse kpl.
DS 720
Cárter compl.
Carter compl.
22
0008203 - 128
Ref.
Pos.
Part No.
Artikel Nr.
Qty.
St.
Description
Beschreibung
Descripción
Description
Measurem./Abm.
Torque/Drehm.
Norm
Sealant
Schmierstoff
1 0011543 14
Screw-socket head
Sechskant-Schraube
Tornillo hueco
Vis à six-pans creux
M8 x 20
41Nm/30ft.lbs
2 0012397 7
Lock washer
Federring
Federring
Rondelle de ressort
B8
3 0013971 1
Sightglass
Ölschauglas
Mirilla del nivel de aceite
Verre-regard d'huile
3 0053829 1
Gasket
Dichtung
Junta
Joint
4 0039800 1
Protective pipe
Schutzrohr
Tubo de protección
Tube de protection
5 0043204 1
Gasket
Dichtung
Junta
Joint
6 0110350 1
Ram
Führungskolben
Pistón
Piston
7 0114080 1
Spring cylinder
Federzylinder
Cilindro de resorte
Cylindre de ressort
8 0012082 1
Ring seal
Dichtungsring
Anillo sellador
Rondelle à étancher
A16 x 20
9 0011050 1
Plug (threaded)
Schraubverschluß
Tapón roscado
Bouchon
M16 x 1,5
10 0113843 2
Spring Set
Federsatz
Juego de resorte
Jeu de ressort
12 0034442 1
Bushing
Buchse
Buje
Douille
13 0039795 1
Piston guide
Kolbenführung
Guía de pistón
Guide de piston
14 0083814 1
Lock nut
Sicherungsmutter
Contratuerca
Contre-écrou
M22 x 1,5
15 0034601 1
Bushing
Buchse
Buje
Douille
17 0039757 1
Gasket
Dichtung
Junta
Joint
18 0114844 1
Spring cover
Kappe
Tapa
Couvercle
DS 720
Spring Cylinder cpl.
Federzylinder kpl.
Cilindro de Resorte compl.
Cylindre de Ressort compl.
0008203 - 128
25
Labels
Aufkleber
DS 720
Calcomanias
Autocollants
26
0008203 - 128
Engine cpl.
Motor kpl.
Motor compl.
Moteur compl.
Ref.
Pos.
Part No.
Artikel Nr.
Qty.
St.
Description
Beschreibung
Descripción
Description
Measurem./Abm.
Torque/Drehm.
Norm
Sealant
Schmierstoff
1 0011457 1
Screw-hex head
Sechskantschraube
Tornillo principal del hexágono
Vis principale d'hexagone
M8 x 25
25Nm/18ft.lbs
2 1005118 1
Flat steel washer
Scheibe
Arandela
Rondelle
3 0156342 1
Clutch
Kupplung
Embrague
Embrayage
3 0098466 2
Lining
Belag
Estribo
Bande de garniture
3 0098467 4
Spring
Feder
Resorte
Ressort
4 0073665 2
Nut
Mutter
Tuerca
Écrou
M8
5 0014663 2
Hexagonal head cap screw
Sechskantschraube
Tornillo hexagonal
Vis à tête hexagonale
M6 x 16
10Nm/7ft.lbs
DIN 933
6 0058381 2
Lock washer
Federring
Federring
Rondelle de ressort
6
7 0095870 1
Muffler
Muffler
Muffler
Muffler
9 0161692 1
Guide
Führung
Guía
Guide
10 0012357 8
Hex head screw
Sechskantschraube
Tornillo
Vis à tête hexagonale
M6 x 12
10Nm/7ft.lbs
11 0104549 1
Starter
Starter
Arrancador
Démarreur
12 0118381 1
Engine-Yanmar
Yanmar-Motor
Motor Yanmar
Moteur Yanmar
13 0010932 4
Stud
Gewindebolzen
Perno prisionero
Goujon
M10 x 30
14 0033356 2
Lock nut
Sicherungsmutter
Contratuerca
Contre-écrou
VM8
15 0103232 1
Guard
Schutz
Protector
Protection
16 0010622 2
Flat washer
Scheibe
Arandela elástica
Rondelle de ressort
B8,4
17 0011340 2
Hex head screw
Sechskantschraube
Tornillo
Vis à tête hexagonale
M8 x 35
25Nm/18ft.lbs
18 0033198 1
Lock washer
Federring
Federring
Rondelle de ressort
B8
33 0073660 1
Gasket
Dichtung
Junta
Joint
73 0073640 2
Stud
Gewindebolzen
Perno prisionero
Goujon
M8 x 18
DS 720
Diesel Engine cpl.
Diesel-Motor kpl.
Motor Diesel Cpl.
Moteur Diesel Cpl.
0008203 - 128
31
Crankcase cpl.
Kurbelgehäuse kpl.
DS 720
Cárter compl.
Carter compl.
34
0008203 - 128
Ref.
Pos.
Part No.
Artikel Nr.
Qty.
St.
Description
Beschreibung
Descripción
Description
Measurem./Abm.
Torque/Drehm.
Norm
Sealant
Schmierstoff
1 0011455 1
Hex head screw
Sechskantschraube
Tornillo
Vis à tête hexagonale
M8 x 35
25Nm/18ft.lbs
2 0073620 1
Shaft seal
Wellendichtring
Sello del eje
Bague d'étanchéité
3 0011469 14
Hex head screw
Sechskantschraube
Tornillo
Vis à tête hexagonale
M6 x 25
10Nm/7ft.lbs
4 0119971 1
Bearing cover cpl.
Lagerdeckel kpl.
Tapa del rodamiento compl.
Couvercle du roulement compl.
5 0119719 2
Pin
Pin
Pin
Pin
8 x 12
6 0073619 1
Sleeve bearing
Gleitlager
Rodamiento de manguito
Roulement à coussinet-douille
30 ID
7 0096707 1
Gasket
Dichtung
Junta
Joint
8 0073621 1
Roller bearing
Rollenlager
Rodamiento de rodillos
Roulement à rouleaux
9 2001269 1
Ball bearing
Ball bearing
Ball bearing
Ball bearing
10 0073617 3
Nut
Mutter
Tuerca
Écrou
M6
11 0073603 1
Seal ring
Seal ring
Seal ring
Seal ring
12 0073600 2
Nut
Mutter
Tuerca
Écrou
M8
13 0073601 4
Washer
Scheibe
Arandela
Rondelle
14 0119718 1
Cylinder head gasket
Zylinderkopfdichtung
Junta de culata del cilindro
Joint de culasse de cylindre
14 0096724 1
Gasket Set
Dichtungssatz
Juego de juntas
Jeu de joints
15 0119716 2
Nut
Mutter
Tuerca
Écrou
16 0073598 2
Bolt
Bolzen
Perno
Boulon
17 0073597 2
Bolt
Bolzen
Perno
Boulon
18 0011034 2
Plug (threaded)
Schraubverschluß
Tapón roscado
Bouchon
M16 x 1,5
19 0012082 2
Ring seal
Dichtungsring
Anillo sellador
Rondelle à étancher
A16 x 20
20 0119727 1
Oil seal
Öldichtung
Empaque de aceite
Joint d'huile
21 0163249 1
Engine block
Zylinderblock
Bloque del motor
Bloc de culasse
22 0073609 1
O-Ring
O-Ring
Anillo-O
Joint torique
18 x 2,2
23 0096713 1
Dipstick
Dipstick
Dipstick
Dipstick
24 0119720 1
Stud
Gewindebolzen
Perno prisionero
Goujon
M6 x 18
DS 720
Crankcase cpl.
Kurbelgehäuse kpl.
Cárter compl.
Carter compl.
0008203 - 128
35
Crankcase cpl.
Kurbelgehäuse kpl.
DS 720
Cárter compl.
Carter compl.
36
0008203 - 128
Ref.
Pos.
Part No.
Artikel Nr.
Qty.
St.
Description
Beschreibung
Descripción
Description
Measurem./Abm.
Torque/Drehm.
Norm
Sealant
Schmierstoff
25 0119721 2
Stud
Gewindebolzen
Perno prisionero
Goujon
M6 x 22
26 0073610 1
Shim Set
Ausgleichscheiben
Juego de laminillas
Jeu de cales
27 0073612 1
Gasket
Dichtung
Junta
Joint
28 0073611 1
Cover
Deckel
Tapa
Couvercle
29 0119726 1
Holder
Halter
Soporte
Attache
30 0012360 1
Hex head screw
Sechskantschraube
Tornillo
Vis à tête hexagonale
M8 x 12
25Nm/18ft.lbs
31 0096706 1
Pipe
Rohr
Tubo
Conduit
32 0153987 1
Pump cpl.
Pump cpl.
Pump cpl.
Pump cpl.
33 0119722 3
Nut
Mutter
Tuerca
Écrou
M6
34 0119713 1
Cover
Deckel
Tapa
Couvercle
35 0119714 2
Bolt
Bolzen
Perno
Boulon
M10 x 12
36 0119715 2
Pin
Pin
Pin
Pin
4 x 8
37 0119728 1
Plug (threaded)
Schraubverschluß
Tapón roscado
Bouchon
38 0119731 1
Cylinder head
Zylinderkopf
Culata
Culasse
39 0119729 1
Bearing
Lager
Rodamiento
Roulement
0,25
40 0119730 1
Bearing
Lager
Rodamiento
Roulement
0,50
DS 720
Crankcase cpl.
Kurbelgehäuse kpl.
Cárter compl.
Carter compl.
0008203 - 128
37
Cylinder Head
Zylinderkopf
DS 720
Culata
Culasse
46
0008203 - 128
Cylinder Head
Zylinderkopf
DS 720
Culata
Culasse
48
0008203 - 128
/

in other languages